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B g A j d Z  CERTIFICATE 741 "$ A-l '3 S: 
CERTIFICATE NO. : E201004-0134-000862(5005298) L/C No. (P/O No.) : 1103077721 
31 S 74 S6AH SeAH Steel Corp. + 7-t 

COMMOD 1 TY : E.R.W STEEL PIPE CUSTOMER : PLESA 
4 1 % 3 4  (?)Al Of xiI ."o' -T +? 4 
SPECIFICATION : API 5LB PSLllASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG lGA, JUNGGU, SEOUL, KOREA SHIPPER : DWERCO SA 

POHANG PLANT ; 14-1, JANGHEUNGDONG, MAM-GU, POHANG 
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ORDER SIZE 

14 " X0.375" X6.120M 

14 " X0.375" X6.120M 

14 " X 0.375 " X 6.120 M 

14 " X 0.375 " X 6.120 M 
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(SHK3232040) 
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(SHK3232080) 
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(BATCH NO. ) 
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CONFIRM TO NACE NORM MRO175(LAST EDITION) 
*ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY 
*DSAW: CIEMICAL COWOSITION AND HARDNESS ONLY 
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*1-BBE:BlackBeveledEnd(30") 
*2-U:Weld Seam Ultrasonic Test 
*6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:XlOOO 
*9-T:Bare Metal Transverie, W:Weld Part Transverse *lo-E.L:Elongation *ll-S.N:Seam Norinalizing *G:GOOD *Tr :Trace 

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE 
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. 
THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY 
ANDIOR MONETARY PROBLEMS. FURTHERMORE ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES 
THE CERTIFICATE WILL BE PROSECUTED F O ~  FORGING AN OFFICIAL DOCUMENT 
(ACCORDING M THE PROVISIONS OF THE CRIMINAL CODE 231) 
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